


 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

RENEWAL 

PERMIT NO. WQ0015241001 

 
APPLICATION. Fort Bend County Municipal Utility District No. 143, 3200 Southwest Freeway, 
Suite 2600, Houston, Texas 77027, has applied to the Texas Commission on Environmental 
Quality (TCEQ) to renew Texas Pollutant Discharge Elimination System (TPDES) Permit No. 
WQ0015241001 (EPA I.D. No. TX0135305) to authorize the discharge of treated wastewater at 
a volume not to exceed a daily average flow of 500,000 gallons per day. The domestic 
wastewater facility is located approximatlely 0.25 miles north of the intersection of Brandt 
[...]

Is the immediate receiving water upstream of the discharge or proposed discharge site 
influenced by any of the following? Check all that apply. 

☐   Oil field activities ☒   Urban runoff 

☐   Upstream discharges ☐   Agricultural runoff 

☐   Septic tanks ☐   Other(s), specify: Click to enter text. 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 66 

B. Waterbody uses 

Observed or evidences of the following uses. Check all that apply. 

☐   Livestock watering ☐   Contact recreation 

☐   Irrigation withdrawal ☒   Non-contact recreation 

☐   Fishing ☐   Navigation 

☐   Domestic water supply ☐   Industrial water supply 

☐   Park activities ☐   Other(s), specify: Click to enter text. 

C. Waterbody aesthetics 

Check one of the following that best describes the aesthetics of the receiving water and 
the surrounding area. 

☐   Wilderness: outstanding natural beauty; usually wooded or unpastured area; water 
clarity exceptional 

☒   Natural Area: trees and/or native vegetation; some development evident (from 

fields, pastures, dwellings); water clarity discolored 

☐   Common Setting: not offensive; developed but uncluttered; water may be colored 
or turbid 

☐   Offensive: stream does not enhance aesthetics; cluttered; highly developed; 
dumping areas; water discolored 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 58 of 66 

DOMESTIC WASTEWATER PERMIT APPLICATION 
WORKSHEET 6.0: INDUSTRIAL WASTE CONTRIBUTION  

The following is required for all publicly owned treatment works. 

Section 1. All POTWs (Instructions Page 89) 

A. Industrial users (IUs) 

Provide the number of each of the following types of industrial users (IUs) that discharge 
to your POTW and the daily flows from each user. See the Instructions for definitions of 
Categorical IUs, Significant IUs – non-categorical, and Other IUs. 

If there are no users, enter 0 (zero). 

Categorical IUs: 

Number of IUs: 0 

Average Daily Flows, in MGD: 0 

Significant IUs – non-categorical: 

Number of IUs: 0 

Average Daily Flows, in MGD: 0 

Other IUs: 

Number of IUs: 0 

Average Daily Flows, in MGD: 0 

B. Treatment plant interference 

In the past three years, has your POTW experienced treatment plant interference (see 
instructions)? 

☐   Yes ☒   No 

If yes, identify the dates, duration, description of interference, and probable cause(s) and 
possible source(s) of each interference event. Include the names of the IUs that may have 
caused the interference.  

N/A 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 59 of 66 

C. Treatment plant pass through 

In the past three years, has your POTW experienced pass through (see instructions)? 

☐   Yes ☒   No 

If yes, identify the dates, duration, a description of the pollutants passing through the 
treatment plant, and probable cause(s) and possible source(s) of each pass through event. 
Include the names of the IUs that may have caused pass through.  

N/A 

D. Pretreatment program 

Does your POTW have an approved pretreatment program? 

☐   Yes ☒   No 

If yes, complete Section 2 only of this Worksheet. 

Is your POTW required to develop an approved pretreatment program? 

☐   Yes ☒   No 

If yes, complete Section 2.c. and 2.d. only, and skip Section 3. 

If no to either question above, skip Section 2 and complete Section 3 for each significant 
industrial user and categorical industrial user. 

 

E. Service Area Map 

Attach a map indicating the service area of the POTW. The map should include the 
applicant’s service area boundaries and the location of any known industrial users 
discharging to the POTW.  Please see the instructions for guidance. 

Attachment: See Attachment F 

Section 2. POTWs with Approved Programs or Those Required to 
Develop a Program (Instructions Page 90) 

A. Substantial modifications 

Have there been any substantial modifications to the approved pretreatment program 
that have not been submitted to the TCEQ for approval according to 40 CFR §403.18? 

☐   Yes ☐   No 

If yes, identify the modifications that have not been submitted to TCEQ, including the 
purpose of the modification.  



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 60 of 66 

Click to enter text. 

B. Non-substantial modifications 

Have there been any non-substantial modifications to the approved pretreatment 
program that have not been submitted to TCEQ for review and acceptance? 

☐   Yes ☐   No 

If yes, identify all non-substantial modifications that have not been submitted to TCEQ, 
including the purpose of the modification.  

Click to enter text. 

C. Effluent parameters above the MAL 

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent 
monitoring during the last three years. Submit an attachment if necessary. 

Table 6.0(1) – Parameters Above the MAL 

Pollutant Concentration MAL Units Date 

     

     

     

     

     

     

D. Industrial user interruptions 

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding 
interferences or pass throughs) at your POTW in the past three years? 

☐   Yes ☐   No 

If yes, identify the industry, describe each episode, including dates, duration, description 
of the problems, and probable pollutants.  



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 61 of 66 

Click to enter text. 

Section 3. Significant Industrial User (SIU) Information and 
Categorical Industrial User (CIU) (Instructions Page 90) 

A. General information 

Company Name: No SIUs present 

SIC Code: Click to enter text. 

Contact name: Click to enter text. 

Address: Click to enter text. 

City, State, and Zip Code: Click to enter text. 

Telephone number: Click to enter text. 

Email address: Click to enter text. 

B. Process information 

Describe the industrial processes or other activities that affect or contribute to the SIU(s) 
or CIU(s) discharge (i.e., process and non-process wastewater). 

Click to enter text. 

C. Product and service information 

Provide a description of the principal product(s) or services performed. 

Click to enter text. 

D. Flow rate information 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 62 of 66 

See the Instructions for definitions of “process” and “non-process wastewater.” 

Process Wastewater:  

Discharge, in gallons/day: Click to enter text. 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

Non-Process Wastewater: 

Discharge, in gallons/day: Click to enter text. 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

E. Pretreatment standards 

Is the SIU or CIU subject to technically based local limits as defined in the instructions? 

☐   Yes ☐   No 

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
471? 

☐   Yes ☐   No 

If subject to categorical pretreatment standards, indicate the applicable category and 
subcategory for each categorical process. 

Category: Subcategories: Click to enter text. 

Click or tap here to enter text. Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

F. Industrial user interruptions 

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass 
through, odors, corrosion, blockages) at your POTW in the past three years? 

☐   Yes ☐   No 

If yes, identify the SIU, describe each episode, including dates, duration, description of 
problems, and probable pollutants.  

Click to enter text. 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT E 
 

FLOW SCHEMATIC(S) 
 

FORT BEND COUNTY MUNICIPAL UTILITY DISTRICT NO. 143 
MC CRARY MEADOWS WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOVEMBER 2024 
 

 



Texas Board of Professional Engineers Registration No. F-439
6330 West Loop South, Suite 150  Bellaire, TX 77401  713.777.5337

AutoCAD SHX Text
PROCESS FLOW DIAGRAM

AutoCAD SHX Text
FORT BEND COUNTY, TEXAS

AutoCAD SHX Text
SEPTEMBER 2018 

AutoCAD SHX Text
PLANTATION MUNICIPAL UTILITY DISTRICT  WASTEWATER TREATMENT PLANT 0.44 MGD PERMIT NO. WQ0011971001

AutoCAD SHX Text
AERATION BASIN No. 1

AutoCAD SHX Text
AERATION BASIN No. 2 

AutoCAD SHX Text
CLARIFIER No. 1

AutoCAD SHX Text
AERATION BASIN No. 3

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
INFLUENT

AutoCAD SHX Text
WAS

AutoCAD SHX Text
%%U LEGEND: %%U

AutoCAD SHX Text
SCREENINGS TO LANDFILL

AutoCAD SHX Text
PUMP

AutoCAD SHX Text
RETURN ACTIVATED SLUDGE

AutoCAD SHX Text
WASTE ACTIVATED SLUDGE

AutoCAD SHX Text
CHLORINE SOLUTION

AutoCAD SHX Text
RAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
CL2

AutoCAD SHX Text
LIFT STATION No.1

AutoCAD SHX Text
LIFT STATION No.2

AutoCAD SHX Text
EXIST HEADWORKS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
CL 

AutoCAD SHX Text
CHLORINE CONTACT No. 1

AutoCAD SHX Text
AIR

AutoCAD SHX Text
TO OUTFALL

AutoCAD SHX Text
CLARIFIER No. 2

AutoCAD SHX Text
CHLORINE CONTACT No. 2

AutoCAD SHX Text
AIR

AutoCAD SHX Text
CL 

AutoCAD SHX Text
DIGESTER No. 1

AutoCAD SHX Text
AIR

AutoCAD SHX Text
DIGESTER No. 2

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
BELT PRESS 

AutoCAD SHX Text
DEWATERED SOLIDS TO LANDFILL

SGB
Snapshot

SGB
Text Box
FLOW SCHEMATIC

FORT BEND COUNTY MUD NO. 143
MC CRARY MEADOWS WWTP
TPDES PERMIT NO. WQ0015241001

SGB
Snapshot



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT H 
 

SUMMARY SUBMITTAL LETTERS AND TCEQ APPROVAL LETTERS 
 

FORT BEND COUNTY MUNICIPAL UTILITY DISTRICT NO. 143 
MC CRARY MEADOWS WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOVEMBER 2024 
 

 



J D N ES CARTE R

6330 West Loop South, Suite 150

Bellaire, Texas 77401

Tel: 713.777.5337
Fax: 713.777.5976

www.jonescarter.com

May 10,2021

Mr. Louis C. Herrin, III, PE

Texas Commission on Environmental Quality

Water Quality Division - MC 148
Building F, 2nd Floor

12100 Park 35 Circle

Austin, Texas 78753

Re: Chapter 217 Summary Transmittal Letter

Permittee: Fort Bend Municipal Utility District No. 143
Project Name: Wastewater Treatment Plant Expansion to 0.5 MGD

TPDES Permit No.: WQ0015241001
Fort Bend County, Texas

Dear Mr. Herrin:

The purpose of this letter is to provide the TCEQ with the information necessary to comply with the
requirements of 30 TAC §217.6 of the TCEQ's rules titled, Design Criteria for Domestic Wastewater Systems. The

necessary information includes:

1. The name and address of the design firm:

Jones & Carter, Inc.

6330 West Loop South, Suite 150
Bellaire, Texas 77401
Texas Board of Professional Engineers Registration No. F-439

2. The name, phone number, facsimile number, and email address of the engineer:

Mr. Connor R. Young, P.E.

Phone: (713) 777-5337
Fax: (713) 777-5976
Email: crvounR@ionescarter.com

3. The county or counties where the project will be located:

Fort Bend County, Texas

4. An identifying name for the project:
Wastewater Treatment Plant Expansion to 0.5 MGD

5. The collection system or wastewater treatment facility owner's name, and if applicable, the wastewater

treatment facility permit number and wastewater treatment facility name:

Fort Bend County Municipal Utility District No. 143
c/o Alien Boone Humphries Robinson LLP
3200 Southwest Freeway, Suite 2600
Houston, Texas 77027

Texas Board of Professional Engineers Registration No. F-439 | Texas Board of Professional Land Surveying Registration No. 10046100



rj|cl J D N ES ICARTE R

Mr. LouisC. Herrin, III, PE

Page 2
May 10,2021

Attention: Ms. Hannah Brook

Phone:(713)860-6400
TPDES Permit No. WQ0015241001
Fort Bend County Municipal Utility District No. 143 WWTP

6. A statement certifying that the plans and specifications are in substantial compliance with all

requirements of this chapter, with the exception of any variance requests, which must be listed in the

letter:

The plans and specifications, which describe the project identified in this letter, are in substantial
compliance with the applicable TCEQ requirements with the exception of the variances requested in

this letter.

7. A statement certifying that any variances will not threaten public health or the environment, based on

the best professional judgment of the engineer who prepared the engineering report and the project
plans and specifications:

The variances proposed will not threaten public health or the environment.

8. A brief description of the project scope including:

A. A brief engineering summary of the collection system or wastewater treatment facility:

The proposed project is located at 3860 McCrary Road in Fort Bend County, Texas (Harris County
Key Map No. 565-C). The project includes the expansion of a 0.2 MGD ADF leased interim package

wastewater treatment plant to 0.5 MGD, and site work.

The wastewater treatment plant scope includes the installation of an elevated steel headworks, one

(1) 0.215 MGD ADF leased package wastewater treatment plant train, one (1) 0.085 MGD ADF
leased package wastewater treatment plant train (0.3 M6D ADF in added capacity), dechlorination

equipment, a diesel generator with automatic transfer switch, and site work. The generator will be

capable of operating all critical wastewater treatment plant equipment. The 0.215 MGD ADF

package wastewater treatment plant train (Train No. 2) shall include three (3) aeration basins; a final
clarifier and (3) aerobic digester basins. The 0.085 MGD ADF package wastewater treatment plant

train (Train No. 3) shall include an aeration basin, a final clarifier, and an aerobic digester basin. The

proposed expansion shall also include a chlorine contract basin, a non-potable water system;

chlorination equipment (chlorine gas); dechlorination equipment (sulfur dioxide gas); walkways,
bridges, and handrails; air diffusion equipment; air lifts; thermal mass air flow meters for the RAS
and WAS Air lifts; blowers; aboveground interconnecting piping, valves, fittings, supports; hose

bibbs; control panels for equipment including the blowers, clarifiers, non-potable water system,

chlorination equipment, dechlorination equipment and effluent flow measurement equipment. The

proposed chlorine contact basin, non-potable water system; and dechlorination system will serve all

existing and proposed trains.

Texas Board of Professional Engineers Registration No. F-439 | Texas Board of Professional Land Surveying Registration No. 10046100



[JlCl JUNES CARTE R

Mr. Louis C. Herrin, III, PE

Page3
May 10,2021

B. A list of every treatment unit or collection system unit that will be altered, constructed, rehabilitated,

or re-rated within the project scope:

Refer to Attachment I for a list of facilities being altered, constructed, rehabilitated, or re-rated.

C. A map of the collection system or wastewater treatment facility that identifies the location of every

treatment unit or collection system unit that will be altered, constructed, rehabilitated, or re-rated

within the project scope:
Refer to Attachment II for an overall layout of the proposed improvements.

D. A description of all variances from the requirements of this chapter, including the use of non-

conforming or innovative technology:

We request a variance from the requirements of Chapter 217 regarding a channel approach

section to a weir requiring a straight length of at least 20 times the expected head on a weir in

§217.33(c)(2)(A) for the chlorine contact basin.

We request a variance from the requirements of Chapter 217 regarding draining the screenings

and debris from the storage area to the headworks or the influent lift station in §217.123(c).

We request a variance from the requirements of Chapter 217 regarding the diffuser

submergence depth in §217.155(b)(5)(A)(i).

We request a variance from the requirements of Chapter 217 regarding the use rounded corners

in a chlorine contact basin in §217.281(b)(3).

The proposed design does not include any innovative or nonconforming technologies.

E. An explanation of the reasons for all variances in accordance with §217.4 of this title (relating to

Variances).

We request a variance from the requirements of Chapter 217 regarding a channel approach

section to a weir requiring a straight length of at least 20 times the expected head on a weir in

§217.33(c)(2)(A) for the chlorine contact basin. The manufacturer's equipment capabilities

allow for a shorter length of run while still maintaining accurate flow measurement in the

chlorine contact basin flow measurement chamber. The proposed chlorine contact flow

measurement chamber will have a straight run of 9.0 feet (9.0'), resulting in a length of 8.26

times the expected head on the weir. We request a straight run of 8.26 times the expected head

on the weir be approved for the chlorine contact basin flow measurement chamber for this

project.

Texas Board of Professional Engineers Registration No. F-439 | Texas Board of Professional Land Surveying Registration No. 10046100



J D N E S | CARTE R

Mr. Louis C. Herrin, III, PE

Page 4
May 10, 2021

We request a variance from the requirements of Chapter 217 regarding the diffuser

submergence depth in §217.155(b)(5)(A)(i). The preferred design method for wastewater

package tanks includes the tanks being welded and coated in a fabricator's shop to ensure

optimal conditions for coating applications. Should the tank be assembled and welded on site,

the quality of coating application may be reduced due to less than optimal environmental

conditions. Due to height restrictions on some highway underpasses, the maximum height for

delivered wastewater package tanks is limited. The proposed design will include all necessary

basin freeboard, adequate air supply for a lesser submergence and the necessary tankage for a

lesser water depth. We request a diffuser submergence of 9.45-feet (9.45') be approved for the

aeration basins for this project.

We request a variance from the requirements of Chapter 217 regarding draining the

screenings and debris from the storage area to the headworks or the influent lift station in

§217.123(c). The influent lift station is located off-site and the headworks will be elevated so the

storage area cannot be drained by gravity. A drain with a valve and a drain pit will be installed so

that the drainage from the storage area can be controlled. The Operator will have the ability to

open the drain valve and pump drainage to the elevated headworks.

We request a variance from the requirements of Chapter 217 regarding the use rounded

corners in a chlorine contact basin §217.281(b)(3). The proposed wastewater packaged tank

will be fabricated as a rectangular metallic structure. This type of tank is typically welded and

cannot be constructed with rounded corners. The proposed chlorine contact basin will be

utilized to serve the full plant flow and is sized to provide a minimum detention time of 22.6

minutes at peak flow.

9. The signature and seal of the engineer responsible for the design of the collection system or wastewater

treatment facility,

The signature and seal of the engineer responsible for the design can be found at the end of this

letter.

If you have any questions regarding this project, please contact me at (713) 777-5337 or by email at

cryoung@jonescarter.com. «<>'"iv^vcrvo""8L°lo"escar'er'c°/;^^>T°A' „,

^f:y^ s,^,,
^c?^^^w^.} /^v^- /
\^'. \2 9 4 ?^ /^ Connor R. You ng,P. E^-c0—^

^KVW^*'

Texas Board of Professional Engineers Registration No. F-439 | Texas Board of Professional Land Surveying Registration No. 10046100



ATTACHMENT I

LIST OF TREATMENT UNITS TO COMPLY WITH TCEQ 217.6 (8) (B)

Below is a list of all of the treatment units that will be altered, constructed, rehabilitated, or re-rated

within the project scope:

Wastewater Treatment Plant:

1. Proposed Elevated Steel Headworks with Manual Bar Screen

a. Constructed

2. Proposed Aeration Basins (Train No. 2)

a. Constructed

3. Proposed Aeration Basins (Train No. 3)

a. Constructed

4. Proposed Clarifier (Train No. 2)

a. Constructed

5. Proposed Clarifier (Train No. 3)

a. Constructed

6. Proposed Chlorine Contact Basin (Train Nos. 1, 2 & 3)

a. Constructed

7. Proposed Digesters (Train No. 2)

a. Constructed

8. Proposed Digesters (Train No. 3)

a. Constructed

9. Proposed Blowers (Train Nos. 2 & 3 )

a. Constructed

10. Proposed Disinfection System (Train Nos. 1, 2 & 3)

a. Constructed

11. Proposed Dechlorination System (Feed Equipment and Induction Pumps)

a. Constructed

12. Existing Non-Potable Water System (Train Nos. 1, 2 & 3)

a. Altered

JDNESlCARTER

Texas Board of Professional Engineers Registration No. F-439 | Texas Board of Professional Land Surveying Registration No. 10046100



McCrary Meadows

Wastewater Treatment Plant
C.C.F. No. 20160145

P.R.F.B.C.T.

0- .•;-' ! tT"lE*'rt ATdtlon Bct'n Ho. 2
'V'.A-IM

WWTP Train No.'--2
Prop 150' Buffer Zone

McCrgry -Road

.- -(100' R.O.W.)

C.C.F. No. 201.901 '9-4

B,R:F:'B.C.r.

\
\ WWTP Train No.

Ventana Development McCrary, Ltd.

Residue of Called 11.873 Ac.
C.C.F. No. 2014022657 & 2014097257

O.P.R.F.B.C.T.

0 10 30 50 100

SCALE: 1" = 50'

Legend

Constructed

Altered

150

ATACHMENT 11

FORT BEND COUNTY M.U.D 143

0.5 MGD WASTEWATER
TREATMENT PLANT EXPANSION

FORT BEND COUNTY, TEXAS
MARCH 2021

JONES CARTER
Texas Board of Professional Engineers Registration No. F-439

6330 West Loop South, Suite 150 • Bellaire, TX 77401 • 713,777.5337



.Ion Nicrmann, ClKiinnun

F.inily l.incllcy, Connni'isionrr

liobby Jtinecka, (.'onnniwioiier

Toby liakrr, Exvciilivv Oireclor

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
I'rolecliiu] 'I'exas by Reducing and Prevenlini.] Pollulion

June 29,2021

Connor R. Young, P.E.

Jones ] Carter
6330 West Loop South, Suite 150
Bellaire, TX 77401

Re: Fort Bend County MUD 143
WWTP Expansion to 0.5 MGD
Permit No. WQooi524l-ooi
WWPRLogNo. 0521/068
€N602721409, RN107199325
Fort Bend County

Dear Mr. Young:

Texas Commission on Environmental Quality (TCEQ) received the project summary transmittal
letter dated MIay 10, 2021, and the subsequent submittal of additional project information.

The rules which regulate the design, installation and testing of domestic wastewater projects are
found in 30 TAG, Chapter 217, of the Texas Commission on Environmental Quality (TCEQ) rules
titled, Design Criteria for Wastewater Systems.

The project proposes the expansion of the existing Fort Bend County Municipal Utility District
No. 143 McCrary Meadows Wastewater Treatment Plant (WWTP) from the permitted Interim
phase II daily average flow of 0.2 MGD to the final phase daily average flow of 0.5 MGD. The
proposed facility will include two (2) proposed package plant trains (Trains Nos. 2 and 3) to
expand the capacity of the facility from 0.2 MGD to 0.5 MGD. The proposed plant expansion
consists of one (l) 0.215 MGD package plant train and one (l) 0.085 MGD package plant train,
which will operate as a suspended activated slude process in the single-stage nitrification mode.
The proposed facilities will include one (l) elevated headworks with a manual bar screen; four
(4) aeration basins with coarse bubble aeration; two (2) secondary clarifiers; one chlorine
contact basin to accommodate the full plant flow; one (l) gas chlorination system; four (4)
aerobic digesters; three (3) multi-stage centrifugal blowers, a sludge tranfer pump station, a
common dechlorination chamber with two (2) gas dechlorination feed systems and two (2)
vacuum feed induction pumps to serve the combined flow from all trains. The Fort Bend County
Municipal Utility District No. 143 McCrary Meadows WWTP is regulated by TPDES Permit No.
WQooi524iooi, which authorizes a final phase daily average flow of 0.5 MGD (2-hr peak flow
of 2.0 MGD). The permitted final phase effluent limitations are 10 mg/L ofCBODs, 15 mg/L of
TSS, 3 mg/L ofAmmonia Nitrogen, 126 CPU or IVIPN of£. coli per 100 mL, and a minimum
dissolved oxygen of 6.0 mg/L. The design influent characteristics concentrations are 275 mg/L
ofBODs, 310 mg/L ofTSS, and 64 mg/L ofAmmonia Nitrogen.

I'.O.Iiox l:i()87 • Austin, Texas 7<S711-3087 • 512-^i'MOOO • lcrci.H-xas.KOV

]lo\v is our customer service? lccq.tcxas.gov/aisloincrsurvcy

[it illicit on n'( yc|(*<( |i,iji<:[ ir,in(j ^(••(jcl.ihli- !)n';'>(l inl(



Connor R. Young, P.E.

Page 2
June 29,2021

The plant project consists of the following existing and proposed components:

• Preliminary Treatment Units:
o Screening. The proposed elevated headworks contains a manual bar screen and

bypass channel, each to handle the 2-hr peak flow of 2.0 MGD. The headworks
will utilize weirs to split the flow among the three trains after screening.

• Existing Train No. l: 0.2 MGD capacity
o Three (3) aeration basins: each 12' x 36 x' 10.36' SWD (total volume 13,427 cu ft.)
o One (l) secondary clarifier: 32' diameter x 10.44' SWD
o One chlorine contact basin. This basin will be removed and replaced with a

common chlorine contact basin to serve Trains Nos. l, 2 and 3 with a capacity of
2.0 MGD (2-hr peak flow)

o Three (3) aerobic digesters: each 12' x 24' x 10.36' SWD (total volume 8,951 cu ft)
o Three (3) blowers: each 1,100 scfm (two duty, one standby)

• Proposed Train No. 2: 0.215 MGD capacity
o Three (3) aeration basins: each 12' x 52' x 10.44' SWD (total volume 19,544 cu ft)
o One (l) secondary clarifier: 45' diameter x 10.05' SWD
o One (l) chlorine contact basin. One common chlorine contact basin to serve

Trains Nos. l, 2 and 3 with a capacity of 2.0 MGD (2-hr peak flow)
o Three (3) aerobic digesters: each 12' x 52' x 10.44; SWD (total volume 19,543 cu ft

• Proposed Train No. 3: 0.085 MGD capacity
o One (l) aeration basin: 12' 52' x 10.43' SWD (volume 6,508 cu ft)
o One (l) secondary clarifier: 28' diameter x 10.75' SWD
o One (l) aerobic digester: 12' x 52' x 10.43' SWD (volume of 6,508 cu ft)
o Three (3) blowers: 1.850 scfm each (two duty, one standby)

• Proposed Combined Facilities: 0.5 MGD capacity
o One (l) common chlorine basin to serve Trains Nos. l, 2, and 3. With a capacity

of 2.0 MGD (2-hr peak flow): 12' x 36' x 10.14' SWD (volume 4,198 cu ft)
o One (l) dechlorination contact chamber to serve Trains Nos. l, 2, and 3: volume

61.9 cu ft.

The summary transmittal letter also contained the following variance requests from the 30
TAG Chapter 217 rules.

l. The engineer requests a variance from §2l7.33(c)(2)(A) rules, which require that a
channel approach to a weir must be straight for a length at least 20 times the maximum
expected head height on a weir at peak flow. The engineer indicates that for the chlorine
contact basin, the manufacturer's equipment capabilities allow for a shorter length of
run while still maintaining accurate flow measurement in the chlorine contact basin flow
measurement chamber. The proposed chlorine contact flow measurement chamber will
have a straight run of 9.0 feet, resulting in a length of 8.25 times the expected head on
the weir. The engineer requests a straight run of 8.26 times the expected head on the
weir be approved for the chlorine contact basin flow measurement chamber for this
project. TCEQ is granting this variance.



Connor R. Young, P.E.

Pages
June 29,2021

2. The engineer requests a variance from §2l7.l55(b)(5)(A)(i) rules. The engineer requests
that a diffuser submergence of 9.45 feet be approved for the aeration basins for this
project. The engineer indicates due to some restrictions on some highway underpasses,
the maximum height for delivered prefabricated wastewater package tanks is limited.
The proposed design will include all necessary basin free board, adequate air supply for a
lesser submergence and the necessary tankage for a lesser water depth. TCEQ is granting
this variance.

3. The engineer requests a variance from §217.123(0) rules, which require that a storage
area for screenings and debris must drain to the headworks of the wastewater treatment
facility or the influent lift station. The engineer indicates the influent lift station is
located off-site and the headworks will be elevated so the storage area cannot be drained
by gravity. A drain with a valve and a drain pit will be installed so that the drainage from
the storage area can be controlled. The operator will have the ability to open the drain
valve and pump drainage to the elevated headworks. TCEQ is conditionally granting this
variance. The condition is that the proposed drain system does not a create nuisance
conditions.

4. The engineer requests a variance from §2l7.28l(b)(3) rules, which require that a
rectangular chlorine contact basin must have rounded corners. The engineer indicates
the proposed wastewater packaged tank will be fabricated as a rectangular metallic
structure. This type of tank is typically welded and cannot be constructed with rounded
corners. The engineer states the proposed chlorine contact basin will be utilized to serve
the full plant flow and is sized to provide a minimum detention time of 22.6 minutes at
peak flow. TCEQ is conditionally granting this variance. The condition is that the
chlorine contact basin be properly operated and maintained to prevent the formation of
dead flow areas.

The TCEQ review of the submitted project information seems to indicate that the project and the
approved variances, as designed, seem to meet at least the minimum requirements of 30 TAG
217: Design Criteria for Wastewater Systems. Based on the results of the TCEQ review, this
project is conditionally approved for construction. The condition is that all work be completed to
Chapter 217 requirements.

You must keep certain materials on file for the life of the project and provide them to TCEQ
upon request. These materials include an engineering report, test results, a summary

transmittal letter, and the final version of the project plans and specifications. These materials
shall be prepared and sealed by a Professional Engineer licensed in the State of Texas and must
show substantial compliance with Chapter 217. All plans and specifications must conform to any
waste discharge requirements authorized in a permit by the TCEQ. Certain specific items which
shall be addressed in the engineering report are discussed in §2l7.6(d). Additionally, the
engineering report must include all constants, graphsequations, and calculations needed to
show substantial compliance with Chapter 217. The items which shall be included in the
summary transmittal letter are addressed in §2l7.6(d)(l)-(9).

Within 60 days of the completion of construction, an appointed engineer shall notify both the
Wastewater Permits Section of the TCEQ and the appropriate Region Office of the date of
completion. The engineer shall also provide written certification that all construction, materials,
and equipment were substantially in accordance with the approved project, the rules of the
TCEQ, and any change orders filed with the TCEQ. All notifications, certifications, and change



Connor R. Young, P.E.

Page 4
June 29,2021

orders must include the signed and dated seal of a Professional Engineer licensed in the State of
Texas.

Please be reminded of 30 TAG §217.7(0) of the rules which states, "Approval given by the
executive director or other authorized review authority does not relieve an owner of any liability
or responsibility with respect to designing, constructing, or operating a collection system or
treatment facility in accordance with applicable commission rules and the associated wastewater
permit".

If you have any questions, or if we can be of any further assistance, please call me at (512) 239-

4924.

Sincerely,,

Balta^F Lucero-Ramirez, P.E.
Wastewater Permits Section (MC 148)
Water Quality Division
Texas Commission on Environmental Quality

ec: TCEQ, Region 12 Office



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT I 
 

RESTRICTIVE EASEMENTS FOR BUFFER ZONE 
 

FORT BEND COUNTY MUNICIPAL UTILITY DISTRICT NO. 143 
MC CRARY MEADOWS WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOVEMBER 2024 
 

 



















 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT J 
 

FINAL EFFLUENT ANALYSIS 
 

FORT BEND COUNTY MUNICIPAL UTILITY DISTRICT NO. 143 
MC CRARY MEADOWS WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOVEMBER 2024 
 

 























 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT K 
 

SLUDGE DISPOSAL INFORMATION 
 

FORT BEND COUNTY MUNICIPAL UTILITY DISTRICT NO. 143 
MC CRARY MEADOWS WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOVEMBER 2024 
 

 



  

9458 FM 362 BROOKSHIRE, TX 77423 OFFICE: 281-375-5778   EMAIL: COMPLIANCE@K3BMI.COM 

 

 
 

 

 

We at K-3 Resources Operate our own fleet of TCEQ permitted 
Sludge-Hauling Commercial Vehicles. We are also the responsible 
party for our own high capacity, Lime-Stabilization and Land 
application facilities located in Waller County, Texas.  

 

Sludge Haulers’ permit: 22430 

 

Lime Stabilization Permits: WQ00038930000, WQ000453800 

 

Land application sites: WQ000445400, WQ000451800, 
WQ000444500, WQ000444800, WQ000445000, WQ000522200, 
WQ000524800 

 

We are prepared and willing to pick up, process and land apply 
sludge from domestic wastewater treatment plants operated by 
Inframark. 

 

 

     10/14/2024 
Renee Tom 

K-3 Resources, LP 

dba K-3BMI 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT L 
 

NOTICES OF COMPLETION 
 

FORT BEND COUNTY MUNICIPAL UTILITY DISTRICT NO. 143 
MC CRARY MEADOWS WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOVEMBER 2024 
 

 







 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT F 
 

SERVICE AREA MAP 
 

FORT BEND COUNTY MUNICIPAL UTILITY DISTRICT NO. 143 
MC CRARY MEADOWS WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOVEMBER 2024 
 

 



Texas Board of Professional Engineers Registration No. F-439
6330 West Loop South, Suite 150  Bellaire, TX 77401  713.777.5337

AutoCAD SHX Text
PROCESS FLOW DIAGRAM

AutoCAD SHX Text
FORT BEND COUNTY, TEXAS

AutoCAD SHX Text
SEPTEMBER 2018 

AutoCAD SHX Text
PLANTATION MUNICIPAL UTILITY DISTRICT  WASTEWATER TREATMENT PLANT 0.44 MGD PERMIT NO. WQ0011971001

AutoCAD SHX Text
AERATION BASIN No. 1

AutoCAD SHX Text
AERATION BASIN No. 2 

AutoCAD SHX Text
CLARIFIER No. 1

AutoCAD SHX Text
AERATION BASIN No. 3

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
INFLUENT

AutoCAD SHX Text
WAS

AutoCAD SHX Text
%%U LEGEND: %%U

AutoCAD SHX Text
SCREENINGS TO LANDFILL

AutoCAD SHX Text
PUMP

AutoCAD SHX Text
RETURN ACTIVATED SLUDGE

AutoCAD SHX Text
WASTE ACTIVATED SLUDGE

AutoCAD SHX Text
CHLORINE SOLUTION

AutoCAD SHX Text
RAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
CL2

AutoCAD SHX Text
LIFT STATION No.1

AutoCAD SHX Text
LIFT STATION No.2

AutoCAD SHX Text
EXIST HEADWORKS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
CL 

AutoCAD SHX Text
CHLORINE CONTACT No. 1

AutoCAD SHX Text
AIR

AutoCAD SHX Text
TO OUTFALL

AutoCAD SHX Text
CLARIFIER No. 2

AutoCAD SHX Text
CHLORINE CONTACT No. 2

AutoCAD SHX Text
AIR

AutoCAD SHX Text
CL 

AutoCAD SHX Text
DIGESTER No. 1

AutoCAD SHX Text
AIR

AutoCAD SHX Text
DIGESTER No. 2

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
BELT PRESS 

AutoCAD SHX Text
DEWATERED SOLIDS TO LANDFILL

SGB
Snapshot

SGB
Snapshot

SGB
Text Box
SERVICE AREA MAP

FORT BEND COUNTY MUD NO. 143
MC CRARY MEADOWS WWTP
TPDES PERMIT NO. WQ0015241001



The following attachments are not needed for the Fort Bend County MUD No. 143 TPDES Permit 
Renewal: 

 

Buffer Zone Map 

Design Calculations 

Solids Management Plan 

Water Ballance 



The following attachments are not needed for the Fort Bend County MUD No. 143 TPDES Permit 
Renewal: 

 

Buffer Zone Map 

Design Calculations 

Solids Management Plan 

Water Ballance 



The following attachments are not needed for the Fort Bend County MUD No. 143 TPDES Permit 
Renewal: 

 

Buffer Zone Map 

Design Calculations 

Solids Management Plan 

Water Ballance 



The following attachments are not needed for the Fort Bend County MUD No. 143 TPDES Permit 
Renewal: 

 

Buffer Zone Map 

Design Calculations 

Solids Management Plan 

Water Ballance 



1

Brandon Maldonado

From: Brandon Maldonado
Sent: Thursday, November 14, 2024 2:33 PM
To: Jonathan Nguyen
Cc: Steve G. Barry PE
Subject: RE: Application to Renew Permit No. WQ0015241001 - Notice of Deficiency Letter

 
Hello, 
 
All your response to all items of the NOD are sufficient. 
 
To clarify on individual items. 
 

1. Two contacts are needed for paper applications not for applications submitted though STEERS 
this is my mistake, and this item should not have been on the NOD. 

2. Our records showed that the authorization type was private. After confirming with you that this is 
incorrect our records have been changed to fix this error. 

 
Please let me know if you have any questions 
 
Regards, 

  

  
Brandon Maldonado 
Texas Commission on Environmental 
Quality 
Water Quality Division  
512-239-4331 
Brandon.Maldonado@tceq.texas.gov 
  

How is our customer service? Fill out our online customer satisfaction survey at 
www.tceq.texas.gov/customersurvey 
 
From: Jonathan Nguyen <jnguyen@quiddity.com>  
Sent: Thursday, November 14, 2024 8:03 AM 
To: Brandon Maldonado <Brandon.Maldonado@tceq.texas.gov> 
Cc: Steve G. Barry PE <sbarry@quiddity.com> 
Subject: Re: Application to Renew Permit No. WQ0015241001 - Notice of Deficiency Letter 
 
Good morning, 
 
Please see below in response to the TCEQ NOD dated 11/13/2024. 
 

1. Mr. Michael Coulter, Vice President, same contact information as the first permit contact.  
2. Please clarify this item. This WWTF is a public utility that is owned by the District.  
3. There are a few typos in the NORI statement. 



2

a. Facility location sentence 
i. remove "at Located" 

ii. match the current permit which removed "near the City of Richmond" 
b. Public viewing location - Reference is misspelled  

4. Spanish NORI attached. The translated notice incorporated the above revisions 

Please let us know if you have any additonal questions. 
 
Thank you! 
 
Jonathan Nguyen 
Permitting Specialist 

 

 

 

 

jnguyen@quiddity.com
 

 

 

 

(512) 685-5156
 

 

 

 

 

 

912 S. Capital of Texas Hwy, Suite 300,
 
Austin,

 
Texas,

 
78746  

 
 

 

www.quiddity.com  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

From: Brandon Maldonado <Brandon.Maldonado@tceq.texas.gov> 
Sent: Wednesday, November 13, 2024 2:36 PM 
To: Jonathan Nguyen <jnguyen@quiddity.com> 
Subject: Application to Renew Permit No. WQ0015241001 - Notice of Deficiency Letter  
  
CAUTION: This email originated from outside of the organization. Do not click links or open attachments unless you 
recognize the sender and know the content is safe. 

 

Dear Mr. Nguyen 
  
The attached Notice of Deficiency (NOD) letter sent on November 13, 2024, requests additional 
information needed to declare the application administratively complete. Please send complete 
response to my attention by November 27, 2024. 
  
Please let me know if you have any questions. 
  



3

Regards, 
  
  

  

  
Brandon Maldonado 
Texas Commission on Environmental 
Quality 
Water Quality Division  
512-239-4331 
Brandon.Maldonado@tceq.texas.gov 
  

How is our customer service? Fill out our online customer satisfaction survey at 
www.tceq.texas.gov/customersurvey 
  
 

 
This e-mail and any attachments are intended only for the named recipient(s) and may contain information that is legally privileged, confidential, or exempt from 
disclosure under applicable law. If you have received this message in error, or are not the named recipient(s), you may not retain copy or use this e-mail or any 